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Name of Sample: Rechargeable Li-ion Battery pack APP00386 3.85Vdc
2660mAh 10. 24Wh

Fjebfs: SRR A

Consignor: APack Technology Co., Ltd.
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5 d SRR APPO0386 3. 85Vde 2660mAh 10. 24Wh
BB 1 Chinese
Name of Sample FEX Rechargeable Li—ion Battery pack APP00386 3.85Vdc 2660mAh 10. 24Wh
English
o5 1123020431
Sample No.
EX™R- V1 LI TR A A R 2
Cons|gnor APack TCChn()].Ug)’ Co. ,Lt{l.
L ASETIE LT R A T
Manufacturer Dongguan Funpack Elec Co., LTD.
A 53 WA Gt drat- T )
K7 ik ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tesls and Criteria ST/SG/AC.10/11/Rev.7
Test method Section 38.3

H A A I il A v 0D
ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7
Section 38.3

Criterion
e s, s .
Aﬁ"" ) Hen, MG, META HEsE

ppearance Black, silvery and yellow Aluminum—plastics shell

h) f17] ALy S A

ek B 2023-02-20 A Jﬂ]ﬁ@!& B 2023-03-02 ~ 2023-04-01

Accepted Date Test Date
Yol B o BEASEARL ; TS PRt s il SRR ; 5 0 i 78 o oo
SX Altitude simulation, Thermal test, Vlblat)on Shock, External short

Test ltems circuit, Crush, Overcharge, Forced discharge

SRR, G TS A GRS FERAEFENNY ST/SG/AC. 10/11/Rev. 7 38. swﬂ s,
The sample has pdc;sed the test items of UN Manual of Test i J4
KM eE |ST/SG/AC. 10/11/Rev. 7 Section 38.3

Conclusion
A H I (Date) :
Al 75 i AL e i Rechargeable Single Cell Battery. /

&ix

Comment

Zi P Lt / R B L AL

Consignor
Address Post Code

R ‘{Zr %@/ Wk thg% Compnler @ﬁ

Approver: Checker:
R5%

Title:

Ak, 2Pl s 3 (Head of Electrochemical Testing Department)
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j- -3 AW IR B L A *f/ﬁ%*—ajﬁ'/ﬁ%&% Mo 4k R AR 44 Bix
Name of Test Standard requirement or The .
No. ome Clanss Nuhiber of Staridsid Test Result | Conclusion [ Remark
et CGolUA T
. W) ST/SG/AC. 10/11/Rev. 7 38.3 1RIAT. 1 WP 1
1 Eﬁﬁm UN Manual of Tests and Criteria See Appendix 1 'ﬁ‘*% /
Altitude ST/SG/AC. 10/11/Rev. T Section 38. 3 Test Passed
simulation il E
B ColBs Rk
HR HEY ST/SG/AC. 10/11/Rev. 7 38. 3 1kI4T. 2 W% 2
92 ™ UN Manual of Tests and Criteria See A dix 2 a8
Thermal test  [s1/56/AC. 10/11/Rev. 7 Section 38.3 Test ce Appencix Pacesal A
.2, o
B Galie T .
- II) ST/SG/AC. 10/11/Rev. 7 38.3 BT 3 W% 3
173 . ! S W
3 . ) UN Manual of Tests and Criteria See Appendix. 3 /‘»ﬁ?r
Vibration ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test SBR AEpeRdLx P'T:qed /
T.3 o
Wtk GatB bR HE-T
ik 1) ST/SG/AC. 10/11/Rev. 7 38. 3 (RH4T. 4 W% 4
4 UN Manual of Tests and Criteria See Appendix 4 E /
Shock ST/SG/AC. 10/11/Rev. 7 Section 38,3 Test Passed '
T. 4 i
Wtk GRIEAEHET
Bilins ; e
SMai % i) ST/SG/AC. 10/11/Rev. T 38. 3 WHIT. 5 LB 5
5 UN Manual of Tests and Criteria di /—\-H?r
External short |st/sc/Ac. 10/11/Rev. 7 Section 38.3 Test | occ ‘Ppendix 5 Prssed /
circuit T.5 €
W GRS MEREF
¥IE MY ST/SG/AC. 10/11/Rev. 7 38. 3 LLZAT. 6 IR 6
6 = UN Manual of Tests and Criteria . i &
See Appendix 6 o /
Crush ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test Passed
T.6 -
A E GlBEAREF
< ) ST/SG/AC. 10/11/Rev. 7 38. 3 RIET. 7 WL 7
7 B UN Manual of Tests and Criteria Spa f\ppélldix 7 S /
Overcharge  |s1/56/4C. 10/11/Rev. 7 Section 38.3 Test ' Passed
T.7 o
AT Gl AR ;
JIEY ST/SG/AC. 10/11/Rev. 7 38.3 34T, 8 Wi 8
8 gﬁfﬁlﬁ% UN Manual of Tests and Criteria Sae A;pendix 8 . /
Forced discharge |s1/s6/Ac. 10/11/Rev. 7 Section 38. 3 Test Passed
T.8
MR A SRR - 18'C—20°C ; SRBERETE - /%
Test Enviraniient Ambient temperature:18°C-20°C;Ambient humidity:/%
Condition
L )
&}-@,ﬁ‘ﬂﬁﬁ'}){, Test Item‘ -
Subcontracted Test FOEHE | LA / [ % /
Condition Subcontracted | Name Post Code
Laboratory B3k / W, 75 /
Address Tel
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A% . BRTE &4 | e
No. Name of Test Items Altitude simulation
A Hmk A XISA] Before RIE)E After Tk | BlawE | i
Y5 Sample Status E v Y RE | PR | Mass Loss | Residual |3
Sample Mass ocv Mass ocv QCV  |Other
No. /g v /g A% 1% 1% Event
001 | oycpoiakt | se.8179| 437 | 368148 | 437 0. 01 100.00 | ©
002 | spmrers | smivis| 49 |smmss| 43 0. 01 100.00 | ©
003 | jeyeranae o | 371240 | 437 | 371209 | 4.37 0. 01 100.00 | ©
004 | oyepnint | ar.2484 | 437 | 3n.2a57 | 437 0. 01 100.00 | ©
005 | |oyroedk | 36.9550 |  4.37 | 36.9519 | 4.37 0. 01 100.00 | ©
006 | gonrarrroe cllSasRI0 L 4. 3250 an ise | 4. 37 0. 00 100.00 | o
007 | pscrorere® | 37,0562 | 4.37 | 370527 | 437 0.01 100.00 | ©
008 | secromrsint | 36,9029 | 4.37 | 36.8997 | 4.37 0.01 100.00 | ©
009 | seremrcine® | 370043 | 437 | 37.0010 | 4.37 0. 01 100.00 | ©
010 S 37.2131 | 4.37 | 3721001 | 4.37 0. 01 100.00 | o

25CYC Fully charged

+|This space intentionally

left blank

Hk: LR V-IRA D-AR R PR KO-k, RhA. AMR. BREL. RAX.,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% . WA E LA | SR
No. Name of Test [tems Thermal test
s A_;d_ % AL
s . 1A A2H] Befor 5 A v
#a |  HaRa B T RAE Mo | g k| #dwE L
Y5 Sample Status RE | FRVE RE FF#&- ¥, JE | Mass Loss| Residual | L%
Sample Mass ocv Mass oCcVv OCV |Other
No. /g v /g N /% /% | Event
001 | jeycrasr it |36.8148 |  4.37 | 36.8026 | 4.30 0.03 98.40 | o©
002 | joyermaitrit | 371685 | 4.37 | 37.1571 | 4.30 0.03 98.40 | o
003 | joyopdst | 37,1209 | 4.37 | 37.1088 | 4.3 0.03 98.63 | o
ICYCHEAS AL = . ‘ BOT y ‘ e
004 | jorars | snodsy | 4 | an2EEs| 4d 0. 03 98.63 | o
005 | joyepaeired o ]36.9519 | 4.37 | 36.9403 |  4.30 0.03 | 98.40 | o
006 | psereporatt 1'37.0036 | 4.37 | 37.0013 |  4.30 0.03 | 98.40 | o
007 | mpecatinl SElimer0527 i 4087 | 37.0412 [ 4.30 0.03 98.40 | ©
25CYCTEAfe \ -
008 | pocte Forsy oaea | 36:8997 | 4.37 | 36.8872 |  4.30 0.03 98.40 | o
009 | ssormoct® 137,000 | 4.37 | 36.9888 | 4.30 0.03 98.40 | 0
010 | goarimerid | 972000 | 487 | %0000 430 0. 03 98.40 | o
\ g +|This space intentionally
AT left blank
&iE: L-ih V-IRA DMk R-#3L Pk 0-Rih. LA, MR, Lakgl. ALK,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 5 B e oAk |
No. Name of Test Items | Vibration
~k aA 2 e X e . -
HE | HERE A Bofore | HIE AL gpx | iarb | e
Y Sample Status RE Fowk| R=E FF 944, /& | Mass Loss | Residual | L%
Sample Mass ocv Mass ocv ocv Other
No. /g A% /g N /% /% Event
001 | joyepoerstt o |36.8026 | 4.30 | 36.8021 4.30 0. 00 100. 00 0
002 | oyeqosERY o 137.1571| 4.30 | 37.1566 |  4.30 0.00 | 100.00 0
008 | peqaiii 371088 431 | 37.1084 | 4.30 0.00 | 99.77 0
004 | joyepoaiist 1372333  4.31 37. 2326 4,31 0. 00 100. 00 0
005 | joyepons®m 1369403 430 | 36.9395 4,29 0. 00 99, 77 0
006 zﬁcggcggﬁ;ffggge . 30013 430 37. 0008 4,99 0. 00 99. 77 0
007 zscz,gcgg'{;ﬁ;gged 37.0412 | 4.30 37. 0406 4,99 0. 00 99. 77 0
008 25C3§¢§§ﬁ?§ljj_ged 36.8872 |  4.30 36. 8865 4.30 0. 00 100. 00 0
009 | jerCrom®RT 1369888 | 430 | 36.9883 | 4.30 0.00 | 100.00 o
010 zﬁcggﬁggﬁfjﬁgge . 371979 430 37. 1975 4.30 0. 00 100. 00 0
-T:ZE 2{This space intentionally

left blank

Fik: Lk V-IRA D-ARAK R P-RK 0-Riikh. RRA. AMR, LaE. LA,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 ) Henl R B 4 A ik
No. Name of Test Items Shock
ﬁgﬁ"ﬁff Before KIEE After o
. = | :
M| HRRE B, - R | FROE | e
%% | Samole Status e | ¥R E| BE | E/AE| MassLoss | Residual | BLE
Sample 3 Mass ocv Mass ocv oCcv Other
No. /g A /g A% 1% 1% Event
001 | joyepairre® | 36.8021 | 4.30 | 36.8015 | 4.30 0.00 | 100.00 | o
002 | oycraert | s7.1se6 | 430 | 37.1562 | 4.29 0. 00 99.77 | o
F,‘:vA ~
003 | joremanind | 371084 430 | 37.1081 | 4.30 0. 00 100.00 | o
004 | yoraert 1 37.2326 | 431 | 37.2320 | 4.30 0. 00 99.77 | o©
005 | oyens®h0 1 36.9395 | 4.29 | 36.9391 | 4.28 0. 00 99.77 | o
e A
006 zﬁcﬁg(ﬁﬁf‘;;fgfmed 37.0008 | 4.29 37.0004 | 4.29 0. 00 100.00 | o
007 | proreprt 1 37,0406 | 429 | 37.0402 | 4.29 0. 00 100.00 | o
ERe
008 zsc\%?;c;ﬁﬁ;}'fﬁ:%ged 36. 8865 4. 30 36. 8861 4. 30 0. 00 100. 00 )
009 | pscrepaiioet | 36.9883 | 4.30 | 36.9876 | 4.29 0. 00 99.77 | o
010 | ssropordrt 1371975 | 430 | 37.1970 | 4.30 0. 00 100.00 | o
Y g JT] i i _' r
LT s speaceef;nbt](;]:ltkmnal1_\
Hid: L V-4, DAk R E F-RK 0-RMF. R4, AMK. LHE. BaX.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.




b Al T A AT TR 3]
B R IR - RS
Shanghai Institute of Chemical Industry
Testing Co., Ltd. Test Report— Appendix 5

NO. 1123020431

7/11

B3 " RMER LA | SV o

No. Name of Test Items External short circuit
il BT RV Saismiotl s
Sample No. Sample Status o " P Other Event

001 lCYé(Fiﬁffﬁfged 56. 6 0

002 lCYLlC;glﬁi:? (?E;%ged o7.1 O

003 1(:Yéclgﬁﬁ;£ z;ﬁw;Eged o7. 2 0

004 1(:\!%6;5???%?;5@ o7.2 0

005 1cv{lzr;iﬁ\ﬁ\ fﬁ;ﬁ“ged a7.3 0

006 25C§?Zc§ﬁﬁ}?£;§ged 57.0 o

007 25C€{EJCEEI{LI'?2E;Eged o7.5 0

008 25Cf’?‘rggﬁfcﬁ;}§ged 96,9 -

009 25010 Pty changed 57.5 0

n zsuzfgcxﬁfjlﬁged B0 u
PR 2 This space intentionally left

blank

ik DA R-BREL F-A2 K O-Rfdih. ALK, LaEL.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A 6 BARE B | B
No. Name of Test Items Crush
Bt s HaR A M#&%@ﬁ%ﬁg‘ I
Sample No. Sample Status ax. Exter n/a%jTempetatme Other Event
ol 1CYICCY5F69E Ur%fil Ly 18.6 o
= 105’15"5%9? Oc%gatl ty 18.3 o
oL 1cx}ccy5{ﬂbﬁl? Octifity 19.3 o
b prow=1
ol 10HC Yﬁ;%ﬂf (ﬁﬁ;] ty 18.9 0
oL ICY}CC\!S%;(?;T;ZW 18.3 0
08 258\’55 Y;acoof Ort{p;fl ty 18.6 o
o 25(:2\(5(“?\;%; %ﬁi ty 18.4 0
018 25c2Y5C{.: Y5C0%5 Octfai ty 18. 4 0
f ey
ik 25(,2Y5(CY5C095(€}‘;;}.3T1 ty 18.7 0
Gl 25(‘%{5((::2(:09? O(fﬁ:;i Ly 18.9 o
LTS This space intentionally left

blank

Bk DM F-AK 0-FfEik, TAe k.,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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g ] BARA LA | A
No. _ Name of Test Items Overcharge
Hiubhs Mok A H A3 %
Sample No. Sample Status Other Event

ICYCHSE A Al

021 1CYC Fully charged Q
LCYCSE AT A,

022 1CYC Fully charged Q
. LCYCoE A=Al

023 1ICYC Fully charged &
. LCYCSEA A

024 1CYC Fully charged 0
25CYCH AT,

025 25CYC Fully charged =
2ECYCTHEATRIT

026 25CYC Fully charged g
25CYCH AT

027 25CYC Fully charged O

028 25CYCTEATTLH o

25CYC Fully charged

PR 28 This space intentionally left blank

HE: DMK F-A2 K 0-AMiR. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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5 8 AR B 4 AR ity il
No. Name of Test Items Forced discharge
Honth5 Aok A H AL
Sample No. Sample Status Other Event

029 1CYC Eﬁ?ﬁ%ﬁarged O

030 10YC IFSEC:]);L‘ %izf{cﬁuvged 0

031 1CYC IF(iJYICl:fEflllﬁs&cfla rged 0

032 1CYC llgfﬁa_jjﬁhi}gm-gm 0

033 1cYC 11‘?1?\? Tizicfarged 0

034 1CYC icl}ll(:l;b il?ilf{cll[flarge(l 0

035 1cYC ﬁﬁ? ?ijg{cfargcd 0

036 1CYC gﬁ%%%ijizﬁll‘ged 0

037 1CYC 1[2;1\]1(‘1)\'[4 ﬁﬁgcif‘al‘ged o

038 1CYC IF(;YICI? édi%c?arged 0

039 25(:&’(5 ?&Yli?%iﬁfc?argcd o

040 25CYC2 Er(uylcfvbﬁd?if. rged 0

=

041 250\(5%?1% ﬁii%-'t{?arged 0

042 - Sr(uyl(fjL %1]35 clilllal'ged 0

043 25(;Y(‘.2 Skgicliffri%cfarged O

044 25CYC25FS};ﬁL:jTi}?Cfa1'ged 0

045 gty T fiﬁihuarged 0

046 25CYC2 SFCqucla;j?iﬁfcfEarged 0

047 25CYC25FL$C1T{E1%;hﬂa1'ged o

048 25cvc2EFETlclid%ibi;#arged 0

FiE: DR F—ALK O-Rfik. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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I

iz gﬁr
x ::%

geable Li-ion Ballery pack xplosion. Please refer to user manual or follov
Model: APP00386 local ordinances and/or rec -
Nominal X Risk of Fire and Burns
Limited charging voltage: 4.4 Vdc Heal Above B0 C/140°F or Hicina
60 mAh 10.24 Wh a serious swelling, pleas: da not
The batlery ;
ctory © Dongguan Furipack Elec Co., Lid IEC: 11CP5/«

ek B 45 T ook



